P 50

Model

6-5/8” PLANER

@ HITACHI

1-89

i P50



| @HITACHI 6-5/8” PLANER

Model

P 50

ITEM PART NO. . SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION Q7Y NC. NO. USED DESCRIPTION QTyY
1 840510 1 Spring 48 831875 2 Tapping Screw D5x35
2 9534612 1 Rubber Packing 48 949257 1 Machine Screw M5x12 10
8 8634622 1 Front Base 50 9534602 i Belt Cover
4 963290 1 Knob - 51 9534592 H Belt
5 9634642 1 Scale 52 949241 4 Machine Screw M5x20 10
] - 1 Name Plate 53 9634582 1 Puliey [B) '
7 957561 1 - HITACH! Label 54 938241 2 Brush Hoider
§ 9634652 1 Rear Base 85A 934038 2 Carbon Brush 2
g 831701 2~ Bearing Lock | 558 8619462 2 Auto Stop Carbon Brush 2
10 940161 1 Bearing Cover 56 945181 2 BrushCap
11 848453 11 Spring Washer M4 10 57 949555 2 Net MS C
12 . 848215 6 Machine Screw M4xB 0 &8 963474Z 1 Handle {A}
13 963480 1 Chip Cover . 62 853178 i Switch
14 848226 2z Machine Screw M4x35 % 1 83 948214 1 Machine Screw M4x§ 10
15 940217 1 Machine Screw M4x12 w0 | €7 960266 1 Cord Clip
18 849455 1 Spring Washer M6 0 | 68 9434572 1 Puliey (A}
17 849252 1 Machine Screw M6 14 0 | 68 855812 4 Tapping Screw D5x45
¢ 18 946346 i Cord Hokler 70 9634562 1 End Bracket
19 9634772 1 Handie {B) . 72 940778 1 Cord Armor
21 949454 18 Spring Washer M5 10 73 5004042 1 Cord
22 949248 2 Machine Screw D5x 40 10 74 9587982 10 Bolt
23 956636 2 Tapping Screw Déx25 75 8634832 2 Back Metal 2
C 24 849424 &  Washer M5 10 76 B4821§ 4 Machine Screw M4x10 10
25 949239 4 Machine Screw M5x16 10 77 858700 4 Guard Plate (A}
30 9634502 1 Blade (A} 2 78 958698 4 Hoider Spring
K| 9634817 1 Blade Holder (A) 2 78 940391 10 Washer
33 9634692 1 Cutter Block Assembly fincludes ftem 75~78) a2 984750 2 Tapping Screw Dd4x 16 w/ Fiange
24 - 6001DD 1 Ball Bearing 6001DDUCMPS28 504 945235 z Machine Screw M3x10 10
35 949241 2 Machine Screw M5x20 10 505 949454 2 Spring Washer 10
36 949424 2 Washer M5 10 506 958736 1 Set Gauge
3r 6201DD 2 Ball Bearing 6201DDUCMAV2S 507 940543 1 Box Wrench
35 9634664) 1 Armaiure 508 940170 1 Blade Sharpening Assembly fincludes item 508, 513,512}
39 984271 2 Hexagon Sockei Head Tapping Screw DSx75 508 949311 1 Wing Nut M5 10
41 963484C i Staior Assembly (includes ltem 43) 51 940178 4 Washer M55
42 6000VV 1 Ball Bearing 6000VYCMPS28 512 849694 4 Bolt MS5x16 10
43 937623 2 Brush Terminal 513 9634802 1 Guide Assembly {incluges ttem 505, 514, 515, 516}
44 8634672 1 Housing Assembly {includes ltem 45, 54} 514 949311 1 Wing Nut M5 ¢
45 963383 2 Hexagon Socket Head Screw 518 949424 2 Washer M5 10
46 9634552 1 Tail Cover 518 840546 2 Bott
47 930446 2 Tapping Screw D4x16 ’
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